
BSD.3  1411 part list
11.06.2014                          Dynamic List Display                                 1
------------------------------------------------------------------------------------------
------------------------------------------------------------------------------------------
|SortStrng|Component        |Object description                      |    Mng|ME|Ict|Item|
------------------------------------------------------------------------------------------
| A00     |TMB/0018838X/01/D|Screw tightening torque                 | 1.000 |PC|D  |0910|
| A01     |TMB/1209059X/01/D|Enclosure  BSD.3 a.c.                   | 1.000 |PC|D  |0300|
| B01     |TMB/1209110X/01/D|Drive system BSD.3                      | 1.000 |PC|D  |0310|
| C01     |TMB/1209151X/01/D|Pipe syste BSD.3 a.c.                   | 1.000 |PC|D  |0320|
| D01     |TMB/1209193X/01/D|Suction system BSD.3 a.c.               | 1.000 |PC|D  |0330|
| E01/05  |TMB/1233935X/01/D|Option CSDX.3 refrigeration dryer    V05| 1.000 |PC|D  |0360|
| G01     |TMB/1209229X/01/D|Cooling system BSD.3 a.c.               | 1.000 |PC|D  |0340|
| K01     |TKD/10243337/01/D|                                        | 1.000 |PC|D  |0400|
| S01     |TMB/1233892X/01/D|Control cabinet BSD.3 frequ.contr.   V01| 1.000 |PC|D  |0350|
|A 001    |213500.10500     |Base frame                              | 1.000 |PC|L  |0010|
|A 003    |213505.0         |Door,front,right                        | 1.000 |PC|L  |0120|
|A 004    |213504.0         |Door,front,left                         | 1.000 |PC|L  |0110|
|A 005    |213506.0         |Door,rear,left                          | 1.000 |PC|L  |0380|
|A 006    |213507.0         |Door,rear,right                         | 1.000 |PC|L  |0390|
|A 011    |6.4075.0         |Raised-hd screw,int.hex  M 6x 16        | 8.000 |PC|L  |1030|
|A 013    |213502.0         |Side part, left                         | 1.000 |PC|L  |0090|
|A 015    |213503.0         |Cover top                               | 1.000 |PC|L  |0370|
|A 016    |213045.0         |Cover plate                             | 1.000 |PC|L  |0410|
|A 018    |6.4810.0         |Raised-hd screw,int.hex  M 8x 20        |11.000 |PC|L  |1050|
|A 019    |213044.0         |Bolt                                    | 2.000 |PC|L  |1000|
|A 020    |6.4685.0         |Safety disc galvanized   S12            | 2.000 |PC|L  |0450|
|A 021    |209926.00040     |Angle f. hinge                          | 2.000 |PC|L  |0130|
|A 022    |209927.00040     |Angle f. hinge                          | 2.000 |PC|L  |0140|
|A 023    |209926.00020     |Angle f. hinge                          | 2.000 |PC|L  |0430|
|A 024    |209927.00020     |Angle f. hinge                          | 2.000 |PC|L  |0420|
|A 027    |6.4113.0         |Set screw,slotted galv   M 8x  30-Kk    | 2.000 |PC|L  |1080|
|B 001    |7.8301.1         |Motor 3ph  37.0 kW 3000N 400V ±10%  50Hz| 1.000 |PC|L  |0010|
|B 002    |6.0765.0         |Hex-hd screw galv        M10x 55        | 2.000 |PC|L  |0040|
|B 003    |4.9600.0         |Washer                   Ø49xØ12,2x6    | 4.000 |PC|L  |0050|
|B 004    |5.1146.0         |Washer galv              Ø30xØ10,5x4    | 2.000 |PC|L  |0330|
|B 005    |6.0685.0         |Hex.nut galv             M10            | 2.000 |PC|L  |0060|

Page 1



BSD.3  1411 part list
|B 006    |6.4786.0         |GMT-U-bearing           130x 90x 53     | 2.000 |PC|L  |0070|
|B 007    |6.3644.1         |Blind rivet nut galv.    M10-65 TSN HEX | 4.000 |PC|L  |0080|
|B 008    |6.0762.0         |Hex-hd screw galv        M10x 25        | 4.000 |PC|L  |0090|
|B 009    |6.2373.0         |Washer galv              10             | 4.000 |PC|L  |0100|
|B 010    |1.6978.1         |Airend, Sigma 27                        | 1.000 |PC|L  |0300|
|B 011    |6.4785.0         |GMT-U-bearing            50x 90x 88     | 2.000 |PC|L  |0350|
|B 012    |6.0821.0         |Hex-hd screw galv        M10x 40        | 2.000 |PC|L  |0310|
|B 013    |6.0819.0         |Hex-hd screw galv        M16x 60        | 4.000 |PC|L  |0500|
|B 014    |6.0688.0         |Hex.nut galv             M16            | 4.000 |PC|L  |0501|
|B 015    |5.3129.3         |Coupling,flexible        E30 Ø138 x Ø210| 1.000 |SE|L  |0510|
|B 016    |6.4151.0         |Screw w.self-lock.system M10x 16        |12.000 |PC|L  |0520|
|B 017    |207524.0         |Coupling hub                            | 2.000 |PC|L  |0530|
|B 018    |6.2881.0         |Dowel pin hardened       16,0 n4x50-A   | 4.000 |PC|L  |0540|
|B 019    |6.4101.0         |Hex-hd screw galv        M14x 45        | 4.000 |PC|L  |0550|
|B 020    |6.3641.0         |Spring washer            14  -FSt       | 4.000 |PC|L  |0560|
|B 021    |206949.0         |Protect. shield f. coupl.flange         | 1.000 |PC|L  |0600|
|B 022    |207522.0         |Protect.shield f. coupl.flange          | 1.000 |PC|L  |0610|
|B 023    |206973.0         |Fixing f.protect.shield                 | 4.000 |PC|L  |0620|
|B 024    |6.0775.0         |Hex-hd screw galv        M 6x 30        | 8.000 |PC|L  |0630|
|B 025    |6.0630.0         |Washer galv              7,4x22,0x2,0   | 8.000 |PC|L  |0640|
|B 026    |7.8290.0         |Resistance thermometer   PT100          | 1.000 |PC|L  |0430|
|B 027    |5.1519.0         |O-ring      FPM   80Sh.A  16,00x 2,00   | 1.000 |PC|L  |0440|
|B 028    |2.9137.0         |Lubric.nipple            H1  M8x1       | 4.000 |PC|L  |0260|
|B 029    |2.9136.00100     |Bulkhd fitting,strt      XSV06-L/MS M8x1| 4.000 |PC|L  |0270|
|B 030    |7.5810.00030     |Locknut CuZn             M12x1,5        | 4.000 |PC|L  |0280|
|B 031    |6.0266.00100     |Elbow screw-in connector XWE 6-LL R 1/8 | 4.000 |PC|L  |0290|
|B 032    |212156.01000     |Oil return line                         | 1.000 |PC|L  |0200|
|B 033    |212156.01000     |Oil return line                         | 1.000 |PC|L  |0210|
|B 034    |213135.01000     |Tecalan line                            | 1.000 |PC|L  |0220|
|B 035    |213135.01000     |Tecalan line                            | 1.000 |PC|L  |0230|
|B 036    |2.9131.00070     |Adaptor                  G1/8xM8x1x28   | 1.000 |PC|L  |0250|
|B 037    |2.9131.0         |Adaptor f/m              G 1/8xM 8x 11  | 1.000 |PC|L  |0240|
|C 001    |3.7082.0         |Oil seperator tank       55/16       EG | 1.000 |PC|L  |0010|
|C 002    |6.3568.0         |Oil separator cartridge                 | 1.000 |PC|L  |0020|
|C 003    |5.3233.0         |Form ring seal       80Sh.A 238,00x 6,00| 2.000 |PC|L  |0030|
|C 004    |8.0142.1         |Pressure gauge Gl.0-25/16Ø63  G1/4B   IR| 1.000 |PC|L  |0200|

Page 2



BSD.3  1411 part list
|C 005    |6.0470.0         |Gasket f.manometer Cu    5,3x9,5x3,2    | 1.000 |PC|L  |0210|
|C 006    |9.0841.10020     |Hose coupling            DN 4.0 / R1/4A | 1.000 |PC|L  |0150|
|C 007    |207351.0         |Purging line                            | 1.000 |PC|L  |0110|
|C 008    |6.1676.00010     |Union nut                M17x1,0        | 1.000 |PC|L  |0130|
|C 009    |6.1676.00020     |Union end                R 1/4          | 1.000 |PC|L  |0120|
|C 010    |5.2692.0         |Clamping ring                           | 1.000 |PC|L  |0140|
|C 011    |2.8542.1         |Dirt trap/nozzle Ø1.0 2.8042E1new       | 1.000 |PC|L  |0100|
|C 012    |5.8149.00020     |Elbow 45° f/m            M38x1,5 x R11/4| 1.000 |PC|L  |0230|
|C 013    |5.1574.0         |O-ring      FPM   80Sh.A  35,00x 3,00   | 1.000 |PC|L  |0250|
|C 014    |6.0519.00020     |Screw plug               M38x1,5  -CuZn | 1.000 |PC|L  |0240|
|C 015    |6.3570.10010     |Level gauge G3/4                        | 1.000 |PC|L  |0220|
|C 016    |6.4397.0         |Rubber stop,type-A 75Sh   50x 45        | 3.000 |PC|L  |0040|
|C 017    |6.2373.0         |Washer galv              10             | 3.000 |PC|L  |0060|
|C 018    |6.0685.0         |Hex.nut galv             M10            | 3.000 |PC|L  |0050|
|C 019    |206353.0         |Oil return line          Ø 6x1030       | 1.000 |PC|L  |0800|
|C 020    |6.0266.00100     |Elbow screw-in connector XWE 6-LL R 1/8 | 1.000 |PC|L  |0810|
|C 021    |4.7449.2         |Elbow f/m brass          G 3/4xR 3/4    | 1.000 |PC|L  |0310|
|C 022    |6.1528.0         |Gasket Cu                A26,5x32,0x2,0 | 1.000 |PC|L  |0350|
|C 023    |8.0348.0         |Safety valve             G 3/4   10,0bar| 1.000 |PC|L  |0330|
|C 024    |222752.00030     |Cap f. safety valve           3/4"      | 1.000 |PC|L  |0340|
|C 025    |8.1928.1         |Maintenance hose         DN 9x1500      | 1.000 |PC|L  |0400|
|C 026    |9.0805.00020     |Quick coupling           DN 7,2 / R 1/2 | 1.000 |PC|L  |0290|
|C 027    |8.5050.0         |Ball valve               G 1/2xR 1/2PN30| 1.000 |PC|L  |0280|
|C 028    |5.8074.0         |Extension No.526         R 1/2x 80 galv | 1.000 |PC|L  |0270|
|C 029    |213538.0         |Thermostatic valve cpl.                 | 1.000 |PC|L  |0020|
|C 030    |213537.0         |Oil filter                              | 1.000 |PC|L  |0010|
|C 031    |891129.0         |Stud galv                M 8x 25        | 2.000 |PC|L  |0030|
|C 032    |6.4407.00010     |Rubber stop,type-A 40Sh   40x 40        | 1.000 |PC|L  |0020|
|C 033    |6.0684.0         |Hex.nut galv             M 8            | 3.000 |PC|L  |0040|
|C 034    |6.3616.0         |Cyl.hd screw,in.hex.galv M 6x 75        | 4.000 |PC|L  |0040|
|C 034A   |6.0622.0         |Washer galv          6   6,4x 12,0x 1,60| 4.000 |PC|L  |0050|
|C 035    |5.1432.0         |O-ring      FPM   80Sh.A  30,00x 2,50   | 1.000 |PC|L  |0030|
|C 036    |7.7457.0         |Actuator f.thermostat.valve    24V DC   | 1.000 |PC|L  |0100|
|C 036A   |5.6257.0         |Position indicator                      | 1.000 |PC|L  |0110|
|C 037    |5.2767.0         |Seal.ring f.Aeroquip     Ø  22x12,5     | 1.000 |PC|L  |0360|
|C 038    |5.0475.0         |Stud galv                M 6x 20        | 2.000 |PC|L  |0410|

Page 3



BSD.3  1411 part list
|C 039    |6.2430.0         |Hex.nut,self-locking     M 6 galv.      | 6.000 |PC|L  |0370|
|C 040    |5.1757.0         |O-ring      FPM   80Sh.A  22,00x 3,00   | 1.000 |PC|L  |0430|
|C 041    |213521.0         |Oil pipe TV-cooler       Ø22x1,5        | 1.000 |PC|L  |0400|
|C 042    |213522.0         |Pipe cooler-comb.valv.   Ø22x1,5        | 1.000 |PC|L  |0500|
|C 043    |8.2639.0         |Hose line                DN19x 900      | 1.000 |PC|L  |0600|
|C 044    |213520.0         |Pipe oil sep.-comb.valv  Ø22x1,5        | 1.000 |PC|L  |0301|
|C 045    |5.1468.0         |O-ring      FPM   80Sh.A  38,00x 2,50   | 1.000 |PC|L  |0602|
|C 046    |213530.0         |Union end                               | 1.000 |PC|L  |0601|
|C 047    |891129.0         |Stud galv                M 8x 25        | 2.000 |PC|L  |0620|
|C 048    |6.2431.0         |Hex.nut,self-locking     M 8 galv.      | 2.000 |PC|L  |0630|
|C 049    |5.1135.00010     |Half-shell tension clamp Pipe-Ø 22      | 2.000 |PC|L  |0330|
|C 050    |5.1136.0         |Gasket support           f.pipe Ø22     | 1.000 |PC|L  |0320|
|C 051    |5.1388.0         |Seal.ring f.Aeroquip     Ø  22x14,4     | 1.000 |PC|L  |0310|
|C 052    |6.0723.0         |Hex-hd screw galv        M 6x 45        | 2.000 |PC|L  |0350|
|C 052A   |6.2372.0         |Washer galv              6              | 2.000 |PC|L  |0380|
|C 053    |6.4375.0         |Coach bolt galv          M 6x 30        | 2.000 |PC|L  |0340|
|C 054    |5.0782.00040     |Double nipple            G 3/8x R3/8    | 1.000 |PC|L  |0420|
|C 055    |5.8077.0         |Elbow No.90 galv         R 3/8          | 1.000 |PC|L  |0410|
|C 056    |8.0084.1         |Ball valve f/m           G 3/8xR 3/8PN40| 1.000 |PC|L  |0390|
|C 057    |9.0842.1         |Hose coupling            Ø 4 / G3/8A    | 1.000 |PC|L  |0400|
|C 059    |8.5053.00010     |Ball valve               G 1/4xR 1/4PN30| 1.000 |PC|L  |0060|
|D 001    |6.4139P0         |Air filter cartridge     Ø328x 95       | 1.000 |PC|L  |0010|
|D 002    |5.5374.1         |Cap for air filter                      | 1.000 |PC|L  |0050|
|D 003    |6.0726.0         |Hex-hd screw galv        M 8x 20        | 1.000 |PC|L  |0020|
|D 004    |6.0841.0         |Cyl.hd screw,int.hex.    M 8x 20        | 4.000 |PC|L  |0060|
|D 005    |6.2616.0         |Washer  A 8,4                           | 1.000 |PC|L  |0040|
|D 006    |6.0631.0         |Washer galv              8              | 1.000 |PC|L  |0030|
|D 007    |6.0696.0         |Wing nut galv            M 8 -St        | 1.000 |PC|L  |0070|
|D 008    |9.1072.10060     |Spiral hose              DN100x 800     | 1.000 |PC|L  |0080|
|D 009    |9.5231.0         |Hose clamp       W2      GBS 108/25     | 2.000 |PC|L  |0090|
|D 010    |9.0841.10020     |Hose coupling            DN 4.0 / R1/4A | 1.000 |PC|L  |0240|
|D 011    |208137.10100     |Inlet valve cpl.         BSD Sigma 26/27| 1.000 |PC|L  |0300|
|D 012    |6.0762.0         |Hex-hd screw galv        M10x 25        | 4.000 |PC|L  |0320|
|D 013    |5.2752.0         |O-ring      FPM   80Sh.A 112,00x 3,00   | 1.000 |PC|L  |0310|
|D 014    |6.1544.0         |Gasket Cu                A13,0x18,0x1,5 | 1.000 |PC|L  |0210|
|D 015    |7.6650.0         |Pressure switch 0166-40402-  0,1- 1,0bar| 1.000 |PC|L  |0200|

Page 4



BSD.3  1411 part list
|D 016    |7.7040.3         |Pressure transducer      0-16bar 4-20mA | 2.000 |PC|L  |0220|
|D 017    |2.9207.00010     |Locknut PA6              G 1/2          | 2.000 |PC|L  |0230|
|D 018    |207586.0         |Fixing f. pressure transducer           | 1.000 |PC|L  |0240|
|D 019    |206682.00020     |Silencer                 SW17           | 1.000 |PC|L  |0300|
|D 020    |8.2314.10110     |Hose line                DN12x 570      | 1.000 |PC|L  |0320|
|D 021    |8.5050.0         |Ball valve               G 1/2xR 1/2PN30| 1.000 |PC|L  |0330|
|D 022    |214181.0         |Comb.discharge-aux.valve 24V DC         | 1.000 |PC|L  |0400|
|D 023    |6.1030.10040     |Union end + nut          R 1/2xM25x1.0  | 1.000 |PC|L  |0410|
|D 024    |213525.0         |Pipe airend-oil sep.     Ø48x2,5        | 1.000 |PC|L  |0010|
|D 025    |207368.0         |Flange                                  | 1.000 |PC|L  |0020|
|D 026    |5.1391.0         |Seal.ring f.Aeroquip     Ø  48x17,7     | 2.000 |PC|L  |0080|
|D 027    |6.2713.0         |Stud galv                M10x 25        | 4.000 |PC|L  |0050|
|D 028    |6.2432.0         |Hex.nut,self-locking     M10 galv.      | 6.000 |PC|L  |0060|
|D 029    |6.4122.0         |Stud galv                M10x 60        | 2.000 |PC|L  |0070|
|D 030    |207386.0         |Union end                               | 1.000 |PC|L  |0030|
|D 031    |5.1578.0         |O-ring      FPM   80Sh.A  65,00x 2,50   | 1.000 |PC|L  |0040|
|D 035    |5.1125.00010     |Half-shell tension clamp Pipe-Ø 48      | 2.000 |PC|L  |0100|
|D 036    |5.1122.0         |Gasket support           f.pipe Ø48     | 1.000 |PC|L  |0090|
|D 038    |6.0808.0         |Hex-hd screw galv        M10x 65        | 2.000 |PC|L  |0130|
|D 040    |6.0980.0         |Coach bolt galv          M 8x 45        | 2.000 |PC|L  |0110|
|D 041    |6.2431.0         |Hex.nut,self-locking     M 8 galv.      | 2.000 |PC|L  |0120|
|D 042    |207410.10020     |Vent valve               R 1/4 - Ø4.7   | 1.000 |PC|L  |0500|
|D 043    |6.1676.0         |Union end                R 1/4          | 1.000 |PC|L  |0510|
|D 044    |6.1676.00040     |Union nut                M17x1,0        | 1.000 |PC|L  |0520|
|D 045    |8.2313.1         |Hose line                DN10x 640      | 1.000 |PC|L  |0400|
|D 046    |6.1110.10100     |Elbow f/m brass          G 3/8xR 1/4PN50| 1.000 |PC|L  |0410|
|D 047    |208140.4         |Min.pres.check valve     Ø48            | 1.000 |PC|L  |0200|
|D 048    |5.5202.0         |O-ring      FPM   80Sh.A  44,00x 2,50   | 1.000 |PC|L  |0210|
|D 049    |6.2713.0         |Stud galv                M10x 25        | 2.000 |PC|L  |0220|
|D 050    |6.0685.0         |Hex.nut galv             M10            | 2.000 |PC|L  |0230|
|D 051    |6.2431.0         |Hex.nut,self-locking     M 8 galv.      | 2.000 |PC|L  |0820|
|D 052    |6.2432.0         |Hex.nut,self-locking     M10 galv.      | 2.000 |PC|L  |0140|
|D 053    |7.0294.0         |Vacuum switch 901.20     500 mm WS      | 1.000 |PC|L  |0040|
|D 054    |7.0298.1         |Protective cap IP54                     | 1.000 |PC|L  |0020|
|D 055    |6.2356.0         |Stud galv                M 8x 45        | 2.000 |PC|L  |0240|
|D 056    |207340.1         |Flange f. pipe           Ø48            | 1.000 |PC|L  |0780|

Page 5



BSD.3  1411 part list
|D 057    |5.7044.0         |Tension spring, ring     0,6x3,2x41,0   | 1.000 |PC|L  |0800|
|D 058    |5.2993.0         |O-ring      FPM   85Sh.A  48,00x 6,00   | 2.000 |PC|L  |0220|
|D 059    |213524.0         |Pipe MPCV-air cooler     Ø48x2,5        | 1.000 |PC|L  |0200|
|D 061    |5.3937.0         |O-ring      FPM   80Sh.A Ø64,00x 8,00   | 1.000 |PC|L  |0720|
|D 062    |6.4315.0         |Stud galv                M 8x 35        | 4.000 |PC|L  |0730|
|D 063    |213527.0         |Pipe cooler-c.air outlet Ø              | 1.000 |PC|L  |0700|
|D 064    |213518.00020     |Compr.air outlet                        | 1.000 |PC|L  |0750|
|D 066    |6.0344.00100     |T-screw-in connector     XTE 6-LL R 1/8 | 1.000 |PC|L  |0511|
|D 067    |6.0266.00100     |Elbow screw-in connector XWE 6-LL R 1/8 | 2.000 |PC|L  |0710|
|D 068    |5.1766.0         |Rubber adaptor  NBR 70Sh Ø8,5xØ5,5      | 1.000 |PC|L  |0920|
|D 069    |8.7283.0         |Hose clamp               ABA Mini 13 mm | 1.000 |PC|L  |0930|
|D 070    |213209.0         |Tecalan line             Ø 6x1700       | 1.000 |PC|L  |0900|
|D 071    |5.1766.00010     |Adaptor        NBR 65Sh  Ø10xØ5,5       | 1.000 |PC|L  |0910|
|D 072    |213271.0         |Tecalan line                            | 1.000 |PC|L  |0500|
|D 073    |213270.0         |Tecalan line                            | 1.000 |PC|L  |0501|
|D 074    |213206.0         |Control line             Ø 6x1250       | 1.000 |PC|L  |0600|
|D 075    |213207.0         |Tecalan line             Ø 6x2400       | 1.000 |PC|L  |0700|
|D 077    |5.3935.0         |Insert f.centrifugal separator          | 1.000 |PC|L  |0710|
|D 079    |8.5050.0         |Ball valve               G 1/2xR 1/2PN30| 1.000 |PC|L  |0910|
|D 080    |6.1030.1         |Double nipple,removable  R 1/2          | 1.000 |PC|L  |0920|
|D 081    |8.2580.10080     |Condens.drain  ECO-DR.31 VARIO 18-72VDC | 1.000 |PC|L  |0930|
|D 081A   |8.2572.0         |Insulation shells        ECO-DR.30/31   | 1.000 |PC|L  |0940|
|D 082    |8.1813.00040     |Hose line                DN10x 800      | 1.000 |PC|L  |0970|
|D 083    |5.5426.00030     |Double nipple            G 1/4          | 1.000 |PC|L  |0950|
|D 084    |2.9207.00010     |Locknut PA6              G 1/2          | 1.000 |PC|L  |0960|
|D 089    |4.7448.1         |Elbow f/m brass          G1/2xR1/2 PN50 | 1.000 |PC|L  |0900|
|D 090    |891638.0         |Cyl.hd screw,in.hex.galv M 8x 95        | 2.000 |PC|L  |0760|
|D 091    |7.5288.00100     |Screwed cable gland      M16x1,5        | 1.000 |PC|L  |0110|
|D 092    |7.8653.00010     |Resistance thermometer   W150 X16 3000mm| 1.000 |PC|L  |0100|
|D 093    |6.2356.0         |Stud galv                M 8x 45        | 2.000 |PC|L  |0250|
|E 171    |1.8172.0         |ABT 83        400|460/3/50|60Hz         | 1.000 |PC|L  |0010|
|E 172    |213664.0         |Front hood cpl                          | 1.000 |PC|L  |0020|
|E 173    |213664.00010     |Haube hinten kpl                        | 1.000 |PC|L  |0030|
|E 174    |6.3791.0         |Screw and washer galv.   M 8x 20-S1-L   |10.000 |PC|L  |0120|
|E 177    |8.1809.0         |Hose line                DN10x 360      | 1.000 |PC|L  |0050|
|E 178    |6.2431.0         |Hex.nut,self-locking     M 8 galv.      | 2.000 |PC|L  |0100|

Page 6



BSD.3  1411 part list
|E 179    |207340.1         |Flange f. pipe           Ø48            | 1.000 |PC|L  |0060|
|E 180    |6.4315.0         |Stud galv                M 8x 35        | 2.000 |PC|L  |0090|
|E 181    |5.7044.0         |Tension spring, ring     0,6x3,2x41,0   | 1.000 |PC|L  |0080|
|E 182    |5.2993.0         |O-ring      FPM   85Sh.A  48,00x 6,00   | 1.000 |PC|L  |0070|
|E 183    |209545.00020     |Cable duct f.ctrl.cable                 | 1.000 |PC|L  |0040|
|G 001    |5.3911.0         |Oil cooler                              | 1.000 |PC|L  |0010|
|G 002    |5.3912.0         |Air cooler                              | 1.000 |PC|L  |0020|
|G 003    |5.3943.00040     |Gasket rubber                           | 1.000 |PC|L  |0050|
|G 004    |213159.1         |Fixing f. cooler                        | 2.000 |PC|L  |0040|
|G 005    |6.4892.0         |Hex-hd screw galv        M 6x120        | 2.000 |PC|L  |0030|
|G 006    |213513.0         |Fan housing                             | 1.000 |PC|L  |0310|
|G 007    |213824.0         |Fixing f. fan motor                     | 1.000 |PC|L  |0320|
|G 008    |5.3046.00010     |Fan wheel, radial                       | 1.000 |PC|L  |0150|
|G 009    |5.3049.00020     |Air guide ring f.fan wh. Ø560           | 1.000 |PC|L  |0180|
|G 010    |213515.1         |Upright                                 | 1.000 |PC|L  |0300|
|G 011    |7.6716.2         |Motor 3ph  0.75 kW 1000N 230/400V 50Hz  | 1.000 |PC|L  |0100|
|G 012    |6.0763.00020     |Hex-hd screw galv        M10x 30        | 8.000 |PC|L  |0120|
|G 013    |6.0625.0         |Washer galv         12  13,0x 24,0x 2,50| 4.000 |PC|L  |0130|
|G 014    |6.0685.0         |Hex.nut galv             M10            | 8.000 |PC|L  |0140|
|G 015    |207407.0         |Disc f.hub                              | 1.000 |PC|L  |0160|
|G 016    |6.0763.00020     |Hex-hd screw galv        M10x 30        | 1.000 |PC|L  |0170|
|G 017    |6.2431.0         |Hex.nut,self-locking     M 8 galv.      | 4.000 |PC|L  |0350|
|G 018    |6.0686.0         |Hex.nut galv             M12            | 4.000 |PC|L  |0360|
|G 019    |5.0481.0         |Stud galv                M 8x 30        | 4.000 |PC|L  |0340|
|G 020    |213857.0         |Motor support plate                     | 1.000 |PC|L  |0110|
|K 001    |5.5948.0         |Lettering    BSD 75 T            40x258 | 1.000 |PC|L  |0010|
|K 002    |5.5640.00020     |Lettering    Sigma               73x229 | 1.000 |PC|L  |0020|
|K 003    |5.4471.00040     |Lettering    KAESER              61x460 | 1.000 |PC|L  |0030|
|K 004    |5.5275.0         |Lettering    KAESER             35x263  | 1.000 |PC|L  |0040|
|K 005    |5.5387.0         |Lettering    KAESER              53x400 | 1.000 |PC|L  |0050|
|K 006    |5.6208.0         |Label        IE 4 Motoreff.      50x50  | 1.000 |PC|L  |0060|
|K 007    |5.5461.00010     |Label        39x19                      | 1.000 |PC|L  |0070|
|K 009.1  |5.5440.2         |Sheet of stickers  D/E     216x215      | 3.000 |PC|L  |1020|
|K 009.10 |5.5440.2         |Sheet of stickers  D/E     216x215      | 4.000 |PC|L  |1100|
|K 009.11 |5.5440.2         |Sheet of stickers  D/E     216x215      | 1.000 |PC|L  |1110|
|K 009.12 |5.5440.2         |Sheet of stickers  D/E     216x215      | 1.000 |PC|L  |1120|

Page 7



BSD.3  1411 part list
|K 009.2  |5.5440.2         |Sheet of stickers  D/E     216x215      | 4.000 |PC|L  |1040|
|K 009.20 |5.5440.2         |Sheet of stickers  D/E     216x215      | 1.000 |PC|L  |1200|
|K 009.3  |5.5440.2         |Sheet of stickers  D/E     216x215      | 1.000 |PC|L  |1050|
|K 009.5  |5.5440.2         |Sheet of stickers  D/E     216x215      | 2.000 |PC|L  |1060|
|K 009.6  |5.5440.2         |Sheet of stickers  D/E     216x215      | 1.000 |PC|L  |1070|
|K 009.7  |5.5440.2         |Sheet of stickers  D/E     216x215      | 1.000 |PC|L  |1010|
|K 009.8  |5.5440.2         |Sheet of stickers  D/E     216x215      | 1.000 |PC|L  |1080|
|K 012    |5.6180.0         |Label                         40x75     | 1.000 |PC|L  |1001|
|K 021    |TYPENSCHILD      |Name plate                              | 1.000 |PC|L  |0300|
|K 023    |LOGISTSCHILD     |Logistics sticker -> serialnumber       | 1.000 |PC|L  |0320|
|K 025    |KUNDENSCHILD     |Name plate                              | 1.000 |PC|L  |0330|
|K 029Z   |VENTSCHILD_Z     |Name plate                              | 1.000 |PC|L  |0390|
|K 043    |5.2465.1         |Label "condensate"  65x40               | 1.000 |PC|L  |0550|
|K 044    |5.5881.0         |Label language setting Sigma Control II | 1.000 |PC|L  |0590|
|K 060    |5.4886.00010     |Label                     59 x 59       | 1.000 |PC|L  |1000|
|K 070    |5.5277.0         |Label                    fasis WKF      | 1.000 |PC|L  |0570|
|K 071    |ETYPENSCHILD     |Name plate                              | 1.000 |PC|L  |0580|
|S 001    |213511.0         |Control cab.,powd.coat.                 | 1.000 |PC|L  |1000|
|S 001A   |213516.0         |Mounting plate, raw                     | 1.000 |PC|L  |1010|
|S 002    |213510.0         |Cover                                   | 1.000 |PC|L  |0050|
|S 003    |213512.0         |Door f. control cab.                    | 1.000 |PC|L  |0060|
|S 005    |209926.00030     |Angle f. hinge                          | 1.000 |PC|L  |0070|
|S 006    |209927.00030     |Angle f. hinge                          | 1.000 |PC|L  |0080|
|S 007    |213044.0         |Bolt                                    | 1.000 |PC|L  |1060|
|S 008    |6.4685.0         |Safety disc galvanized   S12            | 1.000 |PC|L  |1070|
|S 009    |6.4810.0         |Raised-hd screw,int.hex  M 8x 20        |20.000 |PC|L  |1040|
|S 010    |7.3146.00220     |Contact washer           M 8            | 6.000 |PC|L  |0120|
|S 011    |6.0729.00010     |Hex-hd screw galv        M 8x 35        | 6.000 |PC|L  |0110|
|S 012    |6.0684.0         |Hex.nut galv             M 8            |12.000 |PC|L  |0130|
|S 013    |6.3326.0         |Serrated hex.flange nut  M 8 galv.      | 6.000 |PC|L  |0140|
|S 014    |7.7602P0         |Input Output Module 1    SC2IOM-1       | 1.000 |PC|L  |0100|
|S 015    |7.7601P0         |SIGMA CONTROL 2          SC2MCS         | 1.000 |PC|L  |0410|
|S 016    |5.5379.0         |Flat gasket                             | 1.000 |PC|L  |0420|
|S 017    |5.7675.0         |Fixing f. control                       | 4.000 |PC|L  |0430|
|S 018    |5.5966.0         |Cover f. control panel                  | 1.000 |PC|L  |0160|
|S 019    |5.6120.0         |Cover f. control panel                  | 2.000 |PC|L  |0170|

Page 8



BSD.3  1411 part list
|S 020    |7.3217.0         |Emergency stop button    QRUV           | 1.000 |PC|L  |0450|
|S 020A   |7.3218.0         |Auxiliary contact  MHTOO                | 1.000 |PC|L  |0460|
|S 021    |5.4886.0         |background label yellow    69x 71,5     | 1.000 |PC|L  |0440|
|S 022    |5.3775.0         |SNAPLOC-Coupling Ball ø5                |10.000 |PC|L  |0190|
|S 023    |5.6182.0         |Foam plast.,pre-cut      470x 225x 50   | 1.000 |PC|L  |0030|
|S 026    |7.2752.00010     |Exhaust filter           GV300   RAL7016| 1.000 |PC|L  |1050|
|S 027    |7.2751.00171     |Cabinet fan      LV300  230V VDR        | 1.000 |PC|L  |0410|
|S 028    |5.6181.0         |Foam plast.,pre-cut      493x 215x 50   | 1.000 |PC|L  |0020|
------------------------------------------------------------------------------------------

Page 9


